
SECTIONAL

ASSEMBLY  INSTRUCTION

1 OF 4



PARTS IDENTIFICATION:

(A) LAF CHAISE 1 PC

(C) LUMBAR  PILLOW 1 PC

(D) LEG 4 PCS

HARDWARE PACKAGE:

NO DESCRIPTION FIGURE Q’TY

1

2

BOLTS 5×30MM

WASHER M6×10×1.5MM

16PCS

16PCS

2 OF 4



PARTS IDENTIFICATION:

(B) �RAF LOVESEAT 1 PC

1 PC

4 PCS

HARDWARE PACKAGE:

NO DESCRIPTION FIGURE Q’TY

1

2

BOLTS 5×30MM

WASHER M6×10×1.5MM

16PCS

16PCS

(C) LUMBAR PILLOW

(D) LEG

(E) PILLOW 1 PC

3 OF 4



STEP 1

STEP 2

STEP 3

STEP 4

D1
2

A

B

C C
E

D1
2

ASSEMBLY INSTRUCTIONS

4 OF 4  


	页 1
	页 2
	页 3
	页 4

